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Lab. Accreditation and Certificate :
TAF: Certificate # L1043-150701 (accredited under ISO/IEC 17025:2005)
IECQ: Certificate # T1090 (accredited under ISO/IEC 17025:2005)

We Hereby Certify That :

The test(s) shown in the attachment were conducted according to the indicating procedures.
We assume full responsibility for the accuracy and completeness of these tests and vouch for
the qualifications of all personnel performing them.

Remark :
1. This report will be invalid if reproduced in part or altered in any way.
2. This report refers only to the specimen(s) submitted to test, and is invalid if used otherwise.

3. The tested specimen(s) will only be preserved for thirty days from the date issued, if not collected
by the applicant.
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1. PTH Copper Adhesion Test

A. Test Specification and/ or standard:

The test is based on customer specification.

B. Test Sample and Quantity:

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment:

SE TESTSYSTEMS CO., LTD. Auto Z Axes Load Tester Model: 9300S
Calibrate trace code : MT1040409

D. Test Condition:

Test Condition:

Force applied 98N(Thickness 1.6mm)

Test Procedure:

(1) Check out samples.

(2) the test sample on the machine table, the positioning operation.
(3) Set test conditions and start to test.

(4) Finish testing, check out samples and prepare final report.

E. Result:

Please refer to the page 53
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F. Test Photo :

Pre-test

In the Equipment

Post-test
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G. Test Data :
No. Point Torque Force(N)
1 front 98.93
2 front 98.93
3 front 98.90
4 front 98.88
5 front 99.01
6 mid 99.01
7 mid 99.01
8 mid 98.88
9 mid 98.95
10 mid 98.72
11 rear 98.95
12 rear 98.90
13 rear 99.01
14 rear 98.98
15 rear 98.94
Minimum 98.72
Maximum 99.01
Average 98.93
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H. Test Profile:
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2. High Temperature Storage Test

A. Test Specification and/ or standard :

IPC TM650 3.14

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

(1) ETAC HS230 High Temperature Chamber

Calibrate trace code : 15-06-BCC-274-03L

(2) Milliohm Meter GOM-801G

Calibrate trace code : 15-03-BCC-110-03L

D. Test Condition and procedure :

100 C ,1000 Hour , R<10 %

E. Result :

Please refer to the page 53
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F. The point of Testing placement :
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G. Test Photo :
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H. Test Data :
No. Point OoH 500H Change% 1000H Change%
Resistance(ohm)|Resistance(ohm) Resistance(ohm)

1 9 1.511 1.512 0.1% 1.512 0.1%
2 9 1.458 1.458 0.0% 1.459 0.1%
3 9 1.563 1.563 0.0% 1.563 0.0%
4 9 1.595 1.595 0.0% 1.596 0.1%
5 9 1.516 1.516 0.0% 1.516 0.0%
6 9 1.462 1.462 0.0% 1.462 0.0%
7 9 1.567 1.567 0.0% 1.567 0.0%
8 9 1.630 1.631 0.1% 1.632 0.1%
9 9 1.535 1.536 0.1% 1.536 0.1%
10 9 1.593 1.593 0.0% 1.593 0.0%
11 9 1.579 1.579 0.0% 1.580 0.1%
12 9 1.491 1.491 0.0% 1.491 0.0%
13 9 1.581 1.581 0.0% 1.581 0.0%
14 9 1.566 1.566 0.0% 1.567 0.1%
15 9 1.475 1.476 0.1% 1.476 0.1%
Minimum 1.458 1.458 0.0% 1.459 0.0%
Maximum 1.630 1.631 0.1% 1.632 0.1%
Average 1.541 1.542 0.0% 1.542 0.0%
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3. Low Temperature Storage Test

A. Test Specification and/ or standard :

IPC TM650 2.6.18A

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

(1) ETAC FX732P Temperature & Humidity Chamber

Calibrate trace code : 15-07-BCC-344-02L

(2) Milliohm Meter GOM-801G

Calibrate trace code : 15-03-BCC-110-03L

D. Test Condition and procedure :

-55 °C ,1000 Hour , R<10 %

E. Result :

Please refer to the page 53
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G. Test Photo :
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H. Test Data :
No. Point OoH 500H Change% 1000H Change%
Resistance(ohm)|Resistance(ohm) Resistance(ohm)

1 9 1.590 1.591 0.1% 1.591 0.1%
2 9 1.498 1.498 0.0% 1.498 0.0%
3 9 1.483 1.484 0.1% 1.485 0.1%
4 9 1.662 1.663 0.1% 1.664 0.1%
5 9 1.566 1.566 0.0% 1.566 0.0%
6 9 1.614 1.614 0.0% 1.614 0.0%
7 9 1.534 1.535 0.1% 1.535 0.1%
8 9 1.592 1.592 0.0% 1.592 0.0%
9 9 1.617 1.617 0.0% 1.617 0.0%
10 9 1.565 1.565 0.0% 1.565 0.0%
11 9 1.577 1.578 0.1% 1.578 0.1%
12 9 1.596 1.596 0.0% 1.596 0.0%
13 9 1.493 1.493 0.0% 1.493 0.0%
14 9 1.591 1.591 0.0% 1.591 0.0%
15 9 1.611 1611 0.0% 1.612 0.1%

Minimum 1.483 1.484 0.0% 1.485 0.0%
Maximum 1.662 1.663 0.1% 1.664 0.1%

Average 1.573 1.573 0.0% 1.573 0.0%
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4. Temperature & Humidity Storage Test

A. Test Specification and/ or standard :

JESD22-A101-C

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

(1) TERCHY HB-225L Temperature & Humidity Test Chamber
Calibrate trace code : 15-03-BCC-226-05L
(2) High Resistance Meter HP-4339B

Calibrate trace code : 15-09-BCC-355-01L

D. Test Condition and procedure :

60 ‘C/90 %RH ,1000 Hour , R>500MQ

E. Result :

Please refer to the page 53
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F. The point of Testing placement :
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H. Test Data :
No. Point OH 500H 1000H
Resistance(ohm) Resistance(ohm) Resistance(ohm)

1 8.5E+12 2.6E+12 2.5E+12

2 8.0E+12 2.1E+12 2.0E+12

3 7.9E+12 2.2E+12 1.9E+12

’ 4 6.7E+12 2.0E+10 1.9E+10

5 7.5E+12 2.2E+10 2.0E+10

6 7.8E+12 2.5E+10 2.3E+10

7 8.3E+12 2.7E+10 2.5E+10

8 6.8E+12 2.8E+10 2.6E+10

1 8.0E+12 2.5E+12 2.0E+12

2 8.7E+12 2.0E+12 1.8E+12

3 7.2E+12 1.9E+12 1.6E+12

5 4 6.5E+12 1.4E+10 1.0E+10

5 7.2E+12 1.3E+10 1.0E+10

6 7.5E+12 1.7E+10 1.5E+10

7 8.8E+12 2.3E+10 2.1E+10

8 6.5E+12 2.5E+10 2.3E+10

1 8.6E+12 1.6E+12 1.5E+12

2 8.2E+12 1.9E+12 1.7E+12

3 7.4E+12 2.1E+12 2.0E+12

3 4 6.5E+12 1.3E+10 1.1E+10

5 7.5E+12 1.2E+10 1.0E+10

6 7.8E+12 1.2E+10 1.0E+10

7 8.7E+12 1.3E+10 1.1E+10

8 6.8E+12 3.5E+10 3.3E+10

1 8.3E+12 1.5E+12 1.4E+12

2 8.0E+12 1.4E+12 1.3E+12

3 7.6E+12 1.6E+12 1.5E+12

4 4 6.9E+12 1.2E+10 1.0E+10

5 7.2E+12 2.1E+10 2.0E+10

6 7.7E+12 2.5E+10 2.4E+10

7 8.9E+12 2.8E+10 2.6E+10

8 6.1E+12 3.0E+10 3.0E+10

5 1 8.8E+12 1.7E+12 1.5E+12
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2 8.4E+12 2.6E+12 2.5E+12

3 7.8E+12 2.3E+12 2.0E+12

4 6.3E+12 1.7E+10 1.6E+10

5 7.6E+12 2.4E+10 2.1E+10

6 7.9E+12 2.1E+10 2.0E+10

7 8.5E+12 2.2E+10 2.0E+10

8 6.7E+12 2.5E+10 2.4E+10

1 8.4E+12 1.9E+12 1.7E+12

2 8.1E+12 2.6E+12 2.6E+12

3 7.7E+12 2.8E+12 2.8E+12

4 6.3E+12 1.4E+10 1.1E+10

° 5 7.6E+12 2.0E+10 1.8E+10

6 7.9E+12 2.6E+10 2.6E+10

7 8.2E+12 3.1E+10 3.0E+10

8 6.6E+12 3.6E+10 3.4E+10

1 8.7E+12 1.9E+12 1.6E+12

2 8.5E+12 1.7E+12 1.5E+12

3 7.9E+12 1.7E+12 1.5E+12

. 4 6.4E+12 1.5E+10 1.3E+10

5 7.2E+12 1.8E+10 1.5E+10

6 7.6E+12 2.0E+10 1.7E+10

7 8.2E+12 2.1E+10 1.9E+10

8 6.4E+12 2.2E+10 2.1E+10

1 8.9E+12 1.6E+12 1.4E+12

2 8.6E+12 1.4E+12 1.1E+12

3 7.7E+12 1.0E+12 1.0E+12

3 4 6.5E+12 2.7E+10 2.4E+10

5 7.0E+12 2.9E+10 2.9E+10

6 7.4E+12 3.1E+10 3.0E+10

7 8.5E+12 3.5E+10 3.5E+10

8 6.9E+12 3.9E+10 3.8E+10

9 1 8.8E+12 2.3E+12 2.1E+12

2 8.1E+12 2.8E+12 2.6E+12

3 7.2E+12 3.0E+12 2.9E+12

4 6.7E+12 2.6E+10 2.4E+10

5 7.3E+12 2.7E+10 2.6E+10

6 7.8E+12 2.9E+10 2.7E+10

7 8.3E+12 2.8E+10 2.7E+10




Gttl #zEpsupinse viR9%3
Golden-Tech Gtti RA Testing Service Laboratory

2F, No0.49-2, Lane 2, Sec.2, Guangfu Road , Hsinchu, Taiwan Report Completion/Modify date: 12/28/2015
Tel:886-3-5722466  Fax:886-3-5722488 ReportNo.: A104111002
Http://www.myGtti.com.tw E-mail:myGtti@myGtti.com.tw Page: 22 of 53

8 6.2E+12 3.1E+10 2.9E+10

1 8.5E+12 2.3E+12 2.1E+12

2 8.0E+12 2.5E+12 2.4E+12

3 7.4E+12 2.5E+12 2.4E+12

10 4 6.6E+12 1.7E+10 1.5E+10

5 7.3E+12 2.1E+10 1.9E+10

6 7.9E+12 2.6E+10 2.4E+10

7 8.5E+12 2.8E+10 2.6E+10

8 6.8E+12 3.3E+10 3.2E+10

1 8.7E+12 2.4E+12 2.1E+12

2 8.0E+12 2.5E+12 2.4E+12

3 7.6E+12 2.5E+12 2.5E+12

11 4 6.8E+12 3.0E+10 2.7E+10

5 7.1E+12 3.1E+10 2.9E+10

6 7.9E+12 2.9E+10 2.8E+10

7 8.5E+12 3.3E+10 3.1E+10

8 6.5E+12 3.6E+10 3.4E+10

1 8.6E+12 1.6E+12 1.5E+12

2 8.2E+12 1.6E+12 1.5E+12

3 7.4E+12 2.5E+12 2.5E+12

12 4 6.6E+12 2.0E+10 1.8E+10

5 7.3E+12 2.5E+10 2.4E+10

6 7.7E+12 2.5E+10 2.4E+10

7 8.4E+12 2.8E+10 2.6E+10

8 6.8E+12 3.9E+10 3.8E+10

1 8.7E+12 1.9E+12 1.8E+12

2 8.2E+12 1.8E+12 1.6E+12

3 7.8E+12 1.7E+12 1.5E+12

13 4 6.7E+12 1.5E+10 1.1E+10

5 7.2E+12 1.4E+10 1.3E+10

6 7.7E+12 1.4E+10 1.3E+10

7 8.2E+12 1.9E+10 1.7E+10

8 6.6E+12 2.2E+10 2.0E+10

14 1 8.3E+12 2.6E+12 2.6E+12

2 8.0E+12 2.5E+12 2.3E+12

3 7.1E+12 2.2E+12 1.7E+12

4 6.0E+12 1.7E+10 1.4E+10

5 7.2E+12 2.1E+10 2.0E+10
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6 7.8E+12 2.7E+10 2.6E+10

7 8.1E+12 3.0E+10 3.1E+10

8 6.1E+12 3.6E+10 3.5E+10

1 8.9E+12 2.5E+12 2.4E+12

2 8.5E+12 2.0E+12 1.7E+12

3 7.0E+12 2.0E+12 1.7E+12

15 4 6.7E+12 1.8E+10 1.5E+10

5 7.4E+12 2.1E+10 1.8E+10

6 7.9E+12 2.2E+10 2.0E+10

7 8.3E+12 2.6E+10 2.4E+10

8 6.3E+12 2.9E+10 2.5E+10

Minimum 6.0E+12 1.2E+10 1.0E+10

Maximum 8.9E+12 3.0E+12 2.9E+12

Average 7.6E+12 8.0E+11 7.4E+11
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5. Temperature & Humidity Storage Test with lon Migration Test

A. Test Specification and/ or standard :

JIS Z 3284

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

(1) TERCHY HB-225L Temperature & Humidity Test Chamber

Calibrate trace code : 15-03-BCC-226-05L

(2) ETAC SIR12 Insulation Resistance Measurement

Calibrate trace code A1L98147004

D. Test Condition and procedure :

60 ‘C/90 %RH ,DC 30V,1000 Hour, R>500MQ

E. Result :

Please refer to the page 53
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F. Initial High Resistance Measuring Meter Verification :

Reference
Resistor 100MQ 500MQ
Testing No Testing Testing
Person ' (Q) Q)
1 1.01x108 5.02x108
2 1.01x108 5.01x108
EH 3 1.00x10° 5.01x10°
4 1.00x108 5.02x108
5 1.01x108 5.01x108
1 1.01x108 5.00x10°8
2 1.00x108 5.01x108
ML 3 1.01x10° 5.02x10°
4 1.02x10°8 5.00x10°8
5 1.01x108 5.02x108
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G. The point of Testing placement :
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H. Test Photo :

Pre-test

In the
Equipment

PAIST NNy

Post-test
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Start 11/12/2015 Finish [12/24/2015 Ser. NO | A104111002
. . . 60°C/90%RH, 1000hour NG . .
SIR Operation Record and Report |Condition 30V 15CH Judgment R<500MQ | Applicant | Shing-Tech
SIR Cust. . T est Sample Initial Resistance Testing Result . Tester
Channel | Sample Verification @) Verification after
] ) before Testing Ion Migration Take out Sample Testing
Room Temp. a , Remark
cl. o] gy Testing |y nvoee| 1.0M | g Room |Sendard| q ¢
B |G H No. |Description | Resistor o Baze Ti Resistance| Freguency Date Ten.lp Resistor a
@ @ Meter | Tester | Point e o () @ @
1] 1 0 |G |8 8x10%[1 3x10%2(2.0x10" 12125 [1.0x10%2| 100 |Soteo
20 2 | 1 | 0w |Gani [8.9x10|1.010"2|6.0x10" 12/25(1.0x102| 100 |Somam
303 | 1 |0 [Sate i [8-8x10"|1.0x10"2|1.6x10' 1202515210 100 |Some
AREERE |G 18.6x10"21.1x10%|2 0x10" 12125 |15x10%2| 1007 |Gy
505 | 1 | 1o [San [8:2x102|1.3x10%3 0x10™ 12/25(15410%| 1o |Sooim
6| 6 | 1 | i |Gomon [88x10"[1.1x10'%2.0x10' 12/25(1.5:10%| 1000 |Samam
77| 1 | o e o 8.9x102|1.0x10'%(3 0x10" 12025[15x10%] 1041 | %o oan
8| 8 | 1 | 1o |Sote [8.1x10™2|1.0x10%2 1x10" 12/25(1.010%| 1o |Soo1m
1109 | 1 | Jow |G |8.0x10%2]1.1x10%2|2 610" 12/25(2.0x10%2| 100 |Sa e
2010 | 1 | (o |Go oo [B5x10"|1.2x10'%(4.3x10' 12/25(2.0x10%| 100 |So e
3l 11| 1 | o G 18 7x10"21 11072 1x10" 12125 [1.0x10%2| 100 | So
412 1 | o |Gome [B3x1072[1.1x10%22.3x10' 12/25(1.5:102| 100 |Sonem
7|8 : '
5013 1 | v |Gane [B.1x10"|1.0x10'%(3 8x10' 12/25(1.5:10%| 1000 |Samam
614 | 1 | 0|0 18 2x10"21 01072 1x10" 12125 |15x10%2| 1007 |Gy
1M/ | 0809 M/f X and X 1M/ (0998 M/
TIA5 | 1 | i |G 8.5x10"(1.1x10'2(2.6x10' 12/25(2.0x10%| 1M1 |G,
8
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data Detail | |
CH:[Board: 7 Group: A Point:1] CH Status: Time Over
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data Detail | |
CH:[Board: 7 Group: A Point:3] CH Status: Time Over
[ —  Temp Humi —  BIGAP3
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data i |
CH:[Board: 7 Group: A Point:5] CH Status: Time Over
[ —  Temp Humi —  BIGAPS
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data i |
CH:[Board: 7 Group: A Point: 7] CH Status: Time Over
[ —  Temp Humi —  BIGAPT
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data Detail | |
CH:[Board: 7 Group:B Point:1] CH Status: Time Over
[ — Temp Humi — BIGEFI
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data Detail | |
CH:[Board: 7 Group:B Point:3] CH Status:Time Over
[ — Temp Humi —  BIGEP3
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Test Name:[A104111002] Meas Condition:[A4104111002] Graph of Passage Data a |
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Test Name:[A104111002] Meas Condition:[A104111002] Graph of Passage Data Detail | |
CH:[Board: 7 Group:B Point:5] CH Status: Time Over
[ — Temp Humi — BIGEFS
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6. Temperature Cycling Test(TCT)

A. Test Specification and/ or standard :

IPC TM650 2.6.6B

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

(1) ETAC NT1510 Thermal Shock Chamber

Calibrate trace code : 15-07-BCC-247-01L
(2) Milliohm Meter GOM-801G

Calibrate trace code : 15-03-BCC-110-03L

D. Test Condition and procedure :

Test Condition:

- 65 °C /30 min to 125 °C / 30 min, 100 cycle, 1cycle=1h, R<10 %

Test Procedure:
(1) Check out samples.
(2) Set test condition.

(3) Starting test.

(4) Finish testing, check out samples and prepare final report.
E. Result :

Please refer to the page 53
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H. Test Data :
No. Point 0 Cycle 50 Cycle Change% 100 Cycle  |Change%
Resistance(ohm)|Resistance(ohm) Resistance(ohm)

1 9 1.576 1.577 0.1% 1.577 0.1%
2 9 1.577 1.577 0.0% 1.577 0.0%
3 9 1.587 1.587 0.0% 1.587 0.0%
4 9 1.570 1.571 0.1% 1.571 0.1%
5 9 1.612 1.612 0.0% 1.612 0.0%
6 9 1.566 1.566 0.0% 1.566 0.0%
7 9 1.497 1.497 0.0% 1.497 0.0%
8 9 1.487 1.487 0.0% 1.487 0.0%
9 9 1.590 1.590 0.0% 1.590 0.0%
10 9 1.578 1.578 0.0% 1.578 0.0%
11 9 1.626 1.626 0.0% 1.626 0.0%
12 9 1.620 1.620 0.0% 1.620 0.0%
13 9 1.484 1.484 0.0% 1.484 0.0%
14 9 1.502 1.503 0.1% 1.503 0.1%
15 9 1.588 1.588 0.0% 1.588 0.0%
Minimum 1.484 1.484 0.0% 1.484 0.0%
Maximum 1.626 1.626 0.1% 1.626 0.1%
Average 1.564 1.564 0.0% 1.564 0.0%
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7. Hot Qil Test

A. Test Specification and/ or standard :

IPC TM650 2.4.5

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

Hot Oil Tester PH-500C

D. Test Condition and procedure :

Test Condition:

260 “C(15 sec) to 10 sec to 20 °C(20 sec) ,30 cycle,R<10 %

Test Procedure:

(1) Check out samples.

(2) Set test condition.

(3) Starting test.

(4) Finish testing, check out samples and prepare final report.
E. Result :

Please refer to the page 53
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H. Test Data :

. Before After Change%

No. Point : -

Resistance(ohm) Resistance(ohm)

1 9 1.466 1.471 0.3%
2 9 1.473 1.482 0.6%
3 9 1.584 1.593 0.6%
4 9 1.589 1.598 0.6%
5 9 1.434 1.437 0.2%
6 9 1.637 1.643 0.4%
7 9 1.464 1.473 0.6%
8 9 1.541 1.547 0.4%
9 9 1.475 1.482 0.5%
10 9 1.674 1.680 0.4%
11 9 1.561 1.569 0.5%
12 9 1.473 1.476 0.2%
13 9 1.497 1.502 0.3%
14 9 1.652 1.657 0.3%
15 9 1.448 1.453 0.3%
Minimum 1.434 1.437 0.2%
Maximum 1.674 1.680 0.6%
Average 1531 1.538 0.4%
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8. Solder Adsorption Test

A. Test Specification and/ or standard :

JIS-C 5012-1993 10.4

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :
Solder immersion Test System U-71/YCP2N

Test Procedure:

(1)Preparation of the terminations.

(2)Preconditioning.

(3)Application of flux and immersion of the terminations into molten solder.
(4)Examination and evaluation of the tested portions of the terminations.
(

5)Finish testing, check out samples and prepare final report.

D. Test Condition

260 °C,10 sec, 2 cycle, R<10%

E. Result :

Please refer to the page 53
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H. Test Data :

. Before After Change%

No. Point : -

Resistance(ohm) Resistance(ohm)

1 9 1.499 1.485 -0.9%
2 9 1.566 1.556 -0.6%
3 9 1.459 1.446 -0.9%
4 9 1.479 1.465 -0.9%
5 9 1.514 1.503 -0.7%
6 9 1.473 1.466 -0.5%
7 9 1.621 1.610 -0.7%
8 9 1.577 1.563 -0.9%
9 9 1.495 1.482 -0.9%
10 9 1.517 1.504 -0.9%
11 9 1.462 1.449 -0.9%
12 9 1.478 1.465 -0.9%
13 9 1.540 1.528 -0.8%
14 9 1.575 1.563 -0.8%
15 9 1.483 1.470 -0.9%
Minimum 1.459 1.446 -0.9%
Maximum 1.621 1.610 -0.5%
Average 1.516 1.504 -0.8%
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9. Withstanding Voltage Test

A. Test Specification and/ or standard :

IPC TM650 2.5.7

B. Test Sample and Quantity :

Name Reliability Test
Model Shing-Tech / Jet-PCB
Quantity 15 Pcs

C. Testing Equipment :

High Resistance Meter HP-4339B

Calibrate trace code: 15-09-BCC-355-01L

D. Test Condition and procedure :
DC 1000V, 1 min.

E. Result :

Please refer to the page 53
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F. The point of Testing placement :
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H. Test Data :

No. Point Appearance check

(Visual check )

1 1 PASS

2 1 PASS

3 1 PASS

4 1 PASS

S 1 PASS

6 1 PASS

! 1 PASS

8 1 PASS

9 1 PASS

10 1 PASS

1 1 PASS

12 1 PASS

13 1 PASS

14 1 PASS

15 1 PASS
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Result:
. . e Test
Project Test Details Test purposes Specification QTY Average Result
1. PTH Force applied .
i TH-hole tensile
Copper 98N(Thickness strenath >98N 15Pcs | 98.93N PASS
Adhesion Test 1.6mm) g
2. High Conduction
Temperature 100°C,1000H Conduction resistance change | 15 Pcs (1.542(ohm)| PASS
Storage Test rate < 10%
3. Low Conduction
Temperature -55°C,1000H Conduction resistance change | 15 Pcs |1.573(ohm)| PASS
Storage Test rate < 10%
4.
Temperature 60 ‘C/90 , Insulation 7.4E+11
L Insulation , 15 Pcs PASS
& Humidity %RH,1000 H resistance>500MQ (ohm)
Storage Test
5.
Temperature
& Humidity 60 C/90 %RH / , Insulation 3.7E+10
Insulation , 15 Pcs PASS
Storage Test | DC30 V,1000 H resistance>500MQ (ohm)
with lon
Migration Test
-65°C (30min) to .
6. 125¢C Conduction
Temperature (30min), 100 Conduction resistance change | 15 Pcs [1.564(ohm)| PASS
Cycling Test ’ rate < 10%
cycle
260°C (15sec) to Conduction
7. Hot Oil Test| 10sec to 20C Conduction resistance change | 15 Pcs |1.538(ohm)| PASS
(20sec) ,30 cycle rate < 10%
Conduction
8. Solde.r 260°C ,10sec, 2 Conduction resistance change
Adsorption cvele rate < 10% 15 Pcs |1.504(ohm)| PASS
Test y
Appearance Appearance check
9.
Withstanding 1000V,1Min Appearance Appearance check | 15 Pcs N/A PASS

Voltage Test




